
PLAN SUMMARY REPORT

for the

LOWER COLORADO BASIN

WATER QUALITY MANAGEMENT PLAN

Prepared by

LOWER COLORADO RIVER AUTHORITY

for

TEXAS DEPARTMENT OF WATER RESOURCES

June, 1978

Reprinted June, 1981 (with FY 1980 revisions)
as LP-167



PLAN SUMMARY REPORT

for the

LOWER COLORADO BASIN

WATER QUALITY MANAGEMENT PLAN

Prepared by

LOWER COLORADO RIVER AUTHORITY

for

TEXAS DEPARTMENT OF WATER RESOURCES

June, 1978

Reprinted June, 1981 (with FY 1980 revisions)
as LP-167



FISCAL YEAR 1980 REVISIONS

TO THE

STATE OF TEXAS WATER QUALITY MANAGEMENT PLANS

INTRODUCTION

Initial water quality management plans were developed in accordance with
the requirements of Section 208 of the Federal Clean Water Act, Public
[...]
meets the eligibility requirements, FmHA grants and loans
may be used in combination to finance sewage collection and
treatment systems. Other grant and loan programs are
administered by the Economic Development Administration for
communities in economic development areas. Burnet does not
appear to qualify for FmHA or EDA assistance.

Community development bloc grants, administered by the U. S.
Department of Housing and Urban Development, may be used to
finance collection systems, but not sewage treatment plants.
Finally, federal revenue sharing funds may be used for any
lawful purpose, including the matching requirements of
other federal programs.

(b) Centralized Operations. The centralized model would
involve an areawide special district or authority (or a
series of authorities) with responsibility to plan, finance,
construct, operate, and maintain sewage treatment facilities
throughout all or parts of the basin. The authority would
be a "wholesaler" of sewage treatment services to local
governments who would "retail" services to businesses and
households. Local governments who were customers of the
authority would enter intergovernmental contracts providing
them with guaranteed sewage treatment capacity on one (or
more) sewage treatment plants operated by the authority.
Each local government would retain ownership and maintenance
of its own collection system and would be responsible for
billing and collection operations.

The Lower Colorado River Authority (LCRA) has the statutory
authority, jurisdiction, and financial and management
capability to assume ownership and/or operation of Burnet's
sewage treatment facilities and to implement the technical

II-D-38



alternatives. However, the LCRA would assume this respon
sibility only upon request of the city and upon a finding
by the consultants that no other alternative was feasible.

By and On Behalf of Bonds. Under the general laws of the
State, the LCRA may issue water quality improvement bonds
"on behalf of" a local government. Ordinarily, these bonds
are issued by a river authority that has contracted with
a local government to operate the local sewage treatment
facility. The local government enters a contract with
the authority, promising to make payments adequate to
meet debt service or debt service and operating and
maintenance costs. To meet its obligations under the
contract, the city may take revenues from any source
(except sales tax receipts). The bonds are secured
solely by the intergovernmental contract. The credit of
the authority is not pledged.

II-D-39



5. SEGMENT 1405

a. Summary of Existing Agencies and Water Quality Control
Programs.

(1) Introduction. This section summarizes the existing
management agencies and water quality programs in the
Colorado River Basin Segment 1405. Additional detailed
information is provided in Appendix E, Inventory of Exist
ing Agencies and Practices, Appendix F, Financial Manage
ment Experience, Appendix G, Intergovernmental Cooperation
in the LCRA 208 Planning Area and Appendix H, Areawide
Plans and Programs. This section contains three major
topics: description of boundaries, identification of major
management agencies, and the definition of water quality
control programs in Segment 1405.

(2) Physical Boundaries and Description. Segment 1405
lies primarily in Burnet County and a small portion in both
Blanco and Llano counties. This segment includes Lake
Marble Falls which extends from Max Starke Dam to Alvin

Wirtz Dam.

(3) Existing Management Agencies. All federal and state
agencies, primarily the Environmental Protection Agency and
the Texas Department of Water Resources, are involved in
stream segment management functions. The segment is
within the management jurisdiction of two regional agencies,
Capital Area Planning Council and Lower Colorado River
Authority. Each of these agencies has specific authority
to perform planning and/or management functions. Inter
governmental devices allow for contracting for wastewater
management functions between or among agencies within or
outside the stream segment boundaries. The segment is
partially within three counties, Blanco, Burnet, and Llano,
and contains one general law city, Marble Falls, one muni
cipal district, Meadowlake MUD, and one water district,
Marble Falls WCID #1. Three waste control orders are in

existence.

(4) Water Quality Control Programs. Segment 14 05 is com-
pletely within the planning boundaries of the Capital Area
Planning Council. The segment does not contain any Section
201 facility planning areas, but has one sewerage planning
area, the City of Marble Falls. Water quality and quantity
in the segment are currently monitored through the TDWR,
TDH, and USGS monitoring networks.

II-D-40



b. Nonpoint Source Assessment.

(1) Introduction. This section presents an assessment of
the impact of nonpoint source pollutants in the Colorado
River Basin Segment 1405. Additional detailed information
is provided in Appendix I, Inventory and Methodology -
Nonpoint Source Assessment and Appendix J, Segment Layouts
with Nonpoint Source Inventory.

(2) Assessment. Segment 1405 exhibits no observable
existing water quality problems. Nonpoint source activity
is related to mining and disposal sites. There are five
mines in the segment, three of which are active. Although
two of the sites are inactive, they present potential non-
point source pollution due to surface runoff. Burnet
County has three municipal sanitary landfills and an area
serviced by septic tanks with possible effects on ground
water. The City of Marble Falls in Burnet County is the
major source of urban runoff in the segment with potential
water quality problems. Table 10 of Appendix I indicates
potential urban pollutant loads as measured by average
daily dust and dirt accumulation. The segment has a mod
erate sediment loading resulting from agricultural
activity.

c. Wasteload Projections.

This segment is classified as Category II.

(1) Point Sources. There is one municipal and no indus-
trial point sources discharging into the segment. The
existing and projected wasteloads from this source are as
follows:

Planning Year BOD (lbs/day) TSS (lbs/day)

Existing 21 21
1983 52 52

1990 57 57

2000 67 67

A more detailed breakdown of these loads is presented in
Appendix M as well as a discussion of the methodology used,

d. Wasteload Analysis.

Lake Marble Falls is classified as an 'Effluent Limiting'
segment and has water uses of recreation, propagation of
fish and wildlife, and domestic raw water supply. The
following are some of the water quality standards which
apply to the Lake's waters:

II-D-41



Dissolved Oxygen (not less than) 5.0 mg/1
pH Range 7.0-9.0
Coliform (log. avg. not more than) 200 FECAL/100 ml
Temperature 94°F
Chloride (not more than) 100 mg/1
Sulfate (not more than) 75 mg/1
Total Dissolved Solids (not more than) 400 mg/1

The existing total oxygen demand to the segment created by
the single point source discharge is 70 lbs/day. This load
is computed based on the present treatment level at which
the City of Marble Falls is treating its sewage. Possible
sources of nonpoint pollution to the segment have been
attributed to groundwater contamination due to mineral
extraction and septic tanks. Urban runoff from the City of
Marble Falls is also identified as a possible nonpoint
source. The existing and past water quality of the segment,
as indicated by the Water Quality Assessment Chapter of
Basic Data Report, is very good. The chapter indicates that
there have been no violations of the standards.

The projected total oxygen demand by point sources for the
year 2000 is 160 lbs/day. This demand is based on Effluent
Set 2 currently required for the segment. Although the
total wasteload to the segment is projected to more than
double during the planning period, the year 2000 total
oxygen demand is still relatively small for the total seg
ment. Considering the present water quality of the segment,
the projected wasteload is not anticipated to create any
water quality problems. The presently defined effluent set
for the segment, Set 2, should enable the existing water
quality to be maintained through the planning period.
However, it should be noted that the permit of the City of
Marble Falls contains a cause which will encourage construc
tion of facilities by 1979 to produce effluent Set 4P.

II-D-42



e. Alternative Plans for the Marble Falls Sewerage Planning
Area.

The City of Marble Falls is an incorporated general law muni
cipality located on Lake Marble Falls in Burnet County.
Land use for the city is characterized by scattered residen
tial development and a concentration of commercial and public
facilities along major thoroughfares in the central area of
the city. A substantial increase in population is antici
pated for Marble Falls in the next twenty years. Population
estimates for the city are as follows:

Year Existing 1983 1990 2000

Population 2,555 3,050 3,400 4,000

The city's existing wastewater collection system consists of
6-, 8-, 10-, and 15-inch lines. Expansion of the existing
collection system to serve septic tank areas has been
recently completed. With the new lines, the city now pro
vides service to a major portion of the residents and has
satisfied immediate needs. However, the expected population
growth, which local officials believe can be double the
amount projected above, will require further expansion of
the collection system sometime in the future. No additional
collection system improvements are included in the plan at
this time, but should be considered as part of the next plan
update.

The existing wastewater treatment plant, constructed in 1961,
consists of a clarigester, trickling filter, final clarifier,
chlorination facilities, sludge drying beds, and a holding
pond. The plant has a design capacity of 0.24 mgd and is
discharging an effluent meeting the current permit require
ments. However, more stringent effluent requirements will be
imposed on this facility when the current permit expires in
November 1979. Therefore, advanced treatment processes will
be needed for the plant. In addition, to provide the service
for the projected population growth, the plant capacity
must be expanded to 0.4 mgd. Thus, alternative plans were
developed to upgrade and expand the existing wastewater
treatment plant.

(1) Structural Alternatives

(a) Collection System. Recent collection system improve
ments satisfy immediate needs, but provision of additional
lines should be considered periodically in updated plans as
population grows.

II-D-43



(b) Treatment and Disposal. There are three broad options
which were investigated for disposal of sewage for the City
of Marble Falls. These options are 1) treatment and dis
charge, 2) treatment and reuse, and 3) land application.
Since there are few industries in the area, reuse of treated
water for industrial processes is of little potential, and
factors such as public health, soil conditions, and economic
considerations make the reuse of treated water as potable
water source or groundwater recharge infeasible. Therefore,
only the treatment and discharge, and land application
options were considered. Based on the State methodology,
three alternatives were developed for these two options.

Alternative 1. This alternative proposes expansion of the
existing plant by the addition of an additional trickling
filter unit to bring the total capacity to 0.4 mgd. In
addition, tertiary line treatment, sand filtration, and
activated carbon treatment units are proposed to produce
an effluent quality equal to set 4P (5 mg/1 BOD, 5 mg/1
TSS, and 1 mg/1 P) as recommended for the future in the
city's current permit.

Alternative 2. This alternative proposes abandonment of the
existing plant and installation of a new 0.4 mgd extended
aeration package treatment plant and sludge drying beds. In
addition, polymer feed, tertiary lime treatment, and filtra
tion units are proposed to produce an effluent quality equal
to set 4P as discussed under alternative 1, above.

Alternative 3. Land application of effluent is considered in
this alternative. The existing trickling filter unit is to
be abandoned, and the primary treatment and chlorination
capacity expanded to 0.4 mgd. Spray irrigation facilities
and emergency holding ponds are proposed to be constructed
and approximately 10 0 acres of land is needed for the irri
gation field. The treated and chlorinated effluent is to be
sprayed over the irrigation field, resulting in no discharge
from the plant.

It should be emphasized that the above three alternatives
are from a prescribed list given in the statewide method
ology, and their presentation is not intended to eliminate
any viable alternative from use from this location, but
rather to limit for planning purposes the number of possible
selections to those which offer a meaningful difference in
various project costs. The options presented should be
understood in the context of being representative examples
of reasonable planning level solutions and costs.

II-D-44



(2) Costs of Technical Alternatives

Using the State methodology, costs were developed for the
three technical alternatives considered. For each alterna
tive, capital cost, operation and maintenance cost, and
annualized total and per capita costs (with and without
EPA grant) were estimated. While developing these costs,
all capital costs were assumed to be incurred in the year
1980; the facililty life was assumed to be 20 years; and
6-3/8 percent annual interest rate was used. All cost
values are in March 1977 dollars. Year 1980 population
was selected as the basis for calculating the annualized
per capita costs. These estimated costs are presented in
Table II-D-7.

(3) Impact of Technical Alternatives

The monetary cost for these three alternatives is only one
of several aspects which should be considered in selecting
the most beneficial alternatives. The environmental, social,
and economic impacts of different alternatives, such as
energy and resources use, sensitive ecosystems, air quality,
local health problems, etc., should also be evaluated.
These nonmonetary costs or impacts are presented in
Table II-D-8.

(4) Management Alternatives

Two conceptual models should be considered when designing a
management system for Marble Falls and other sewerage plan
ning areas in the Lower Colorado River planning area:
centralized and decentralized.

(a) Decentralized Operations. The decentralized model
relies on each individual city or special district to pro
vide sewage treatment services. The decentralized model is
found in most areas of Texas, and it most closely represents
the management system found presently operating in the Lower
Colorado River planning area.

The City of Marble Falls owns and operates its sewage
collection and treatment system. A full-time staff operates
the waterworks and sewerage systems. In 1977, the city
acquired the systems from Marble Falls WCID No. 1. In doing
so, the city restructured its debt, issued $500,000 in
revenue bonds to finance improvements, and imposed a sub
stantial user fee increase. City officials appear to be
in general agreement that the system needs improvements.
The key issue is the means of financing the improvements.

II-D-45



Capital Cost

Collection System

Treatment Plant

Total

0 & M Cost
M

M

1 Collection System
D
1 Treatment Plant

<r>

Total

Annualized Cost

Without Grant

Total

Per Capita

With Grant

Total

Per Capita

TABLE II-D-7

COSTS OF TECHNICAL ALTERNATIVE PLANS FOR

CITY OF MARBLE FALLS

Alternative 1 Alternative 2 Alternative 3

(Land cost included) (Land cost excluded)

$1,245,000

$ 116,000/yr

$ 228,000/yr

$ 80/yr

$ 144,000/yr

$ 50/yr

$754,000

$ 51,000/yr

$119,000/yr

$ 42/yr

$ 67,942/yr

$ 24/yr

$1,194,000

$ 35,000/yr

$ 142,000/yr

$ 50/yr

$ 62,000/yr

$ 22/yr

$1,060,000

$ 35,000/yr

$ 130,000/yr

$ 45/yr

$ 59,000/yr

$ 21/yr



I

D
I

-J

Criterion

Electricity Use

Chemical Use

Manpower Require